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/I\ CAUTION
@Read carefully and fully understand
the instructions before commencing
assembly.
®\When assembling this kit, tools in-
cluding knives are used. Extra care
should be taken to avoid personal |
injury.
®FRead and follow the instructions
supplied with paints and/or cement, if
used (not included in kit).
@Keep out of reach of small children. |
Children must not be allowed to put
any parts in their mouths, or pull vinyl
bags over their heads. Sensibly dis- |
pose of the leftover parts immediately. |

SELTHL

(RF 1 DY
Trimming

*NHERhI—F 7 THURNET,
* Cut off using scissors or a modeling knife.

ITEM 51616

Tl

VOLKSWAGEN

FHIIRD—5 54 T2(T1) ANFRT1Evh M-»m"‘iwﬂﬁ'mw)

@ DT i3 M06L (BRI S—R230m) D+ — AT EE T
@ This body is compatible with the M-06L (239mm wheelbase) chassis.

* LEDEEH HF 55 &E, MFOZIFLEDS bz whk *Use ftem 53909 Tamiya LED Light Unit {sold separately) if
BEETT, installing LEDs.

*M-062/ 57— EOL T HRA—IbN— X{i&h— LT( EEw. B +Ensure that M-0B chassis is assembled with the L
?%E@M 06 2 r—OERIAEE TR X wheelbase, referring to the M-08 Chassis instruction manual.

*, sEEEET Y HEEENE A,
% i marked parts are not included in set.

o FommyUEMET.
o T OYIJERY ——=7 FMake 6mm holas.

Trimming AEmIERET,
*Make Bmm holes,
M

HEmTERITET, EICERLTEE .
W Make 6mm holes, ensuring they are in
the correct position.

*EJUEIWET,

* Cut away. 5
HedmmTERET
* Make 4mm hole.
(NI AD

How to make holes

HEITR
3:Pin vise

*6.5mmINERMIGET.
* T T EITIESIFMES * Make 6.5mm holes.
ST Emn) EREGFTLREEL.
rhake Bmm hole, matching the __
position of antenna.

*EEQEBICE AT AR EThER
TR ET.

*Make a pilot hole in the indicated
position using a pin vise and drill bit, etc.

HRC FFr)—=—
#R/C body reamer

=3

* =T —THROAEE(LINELL
Ed

HEnlarge hole to desired size using
baody reamer.

L OEL RS SITERELT
ZEL
#Handle tools with care.

H6.5mm7UE R E T
*Make 6.5mm holes.

KR A R —F A T THIVEVET,
% Cut using a modeling knife. |

0519 ©2018 TAMIYA

1i 51616 VW Type 2 (T1) Body (11056722)



{RETImic)
Preparing body for painting

il
I‘]j || ’
A EEMICPERBI TARESELET.
HEWELTHRAERLRLTENLTL
EEL,

“Wash the body thoroughly with detergent
in order to remove any oil, then rinse well
and allow to air dry.

OI—TEERIETOI—7 T,

RFrDBEICIFRID—H R~
FEEBITAMD SER LT EEL,
ES—BEDTSAF v IERKOEEIC
B7SAFvIREREERNCIETL.
@, This mark denotes numbers for Tamiya
Baint colors. Paint body from inside using
{side mirror) using plastic paint.
(Rubh—RZx—rBEIVYHF—)
TAMIYA POLYCARBONATE PAINTS
PS-1 @74/ White
PS-31@AE—% / Smoke
PS-34@7 5 hLwF /Brightred
PS-55@ 75 b4+ / Flat clear

(TSAFYIBAZIVAZ—)
TAMIYA PLASTIC PAINTS

TS-17 @7 IL=21b1 \— | Gloss aluminum
TS-26@ 27—+ 71 | / Pure white
X-6 @FL>Y/Orange

X-11 @70—Ll — / Chrome silver
X-18 @+350X75v7 / Semi gloss black

AT DEE
Painting body

E

*B~Ligzroo—LOBSTT
4 (A~ L denotes number of masking sticker.

(BEDMTT)
How to paint

& 1“-, *vzwy—;&
S S ERICREYET,

light areas from inside.

with White (PS-1).

+ Cut out masking stickers and mask off window and

* TS Ly FEBEWLES T FD 51 FUADT =

*After Red paint has dried, remove masking tape but
keep windows and lights masked off, then paint roof

N TR YLET.

N kR TA RPN TREETEESENEOIZAFS

*Mask off areas to be painted White (PS-1) with

separately availablle masking tape.

Smoke (P5-31).

Remove masking stickers from window areas but
keep lights masked off, then paint windows with

3

—

W RTAERESSTSA Ly FIPS-34) TEELET. A

2 FL—ZRRAT A S0mELRGL, —ERESTHE

ICSFTEVEY
“Paint body with Bright red (PS-34). Apply thin layer of
spray paint 2-3 times keeping 30cm distance from body.

(A AF2TF7— =7 %ER ps-1) Tz (B *RERSBLGS, 2AVETHAIOTRAII—IbE (B *BRETRICESETAZY—ILERSL, $F1&D
4) éﬁéi" TERBLWmIRETAR PSUTE D EH L. AE—2(PS-31) ZEHLET. 6 OARE T < ILLGIEH LT EE L,

*After paint has dried, ining king
ick After completion of painting, remove protective
film.




{FFw A by TOERE)
Canvas section

(1) %225 b7V —(PS-55TERTS
L WA DR TN TERRAF AT
TRAFTLEY,
*Mask off areas that should not be
painted with Flat Clear (P5-558).

;"'2\. WFFAOERETZy E2UT
e — (PSS TERELET. FOE.TA
FTF=TEILHLET,
* Paint target section of body with
Flat Clear (P5-55). Then remove
masking tape after paint has dried.

{Ra— 1L DEE)
Wheels

) ‘&\\\\\\\\Q\\‘\\\“ﬁw\‘ L
€T
{RF v H—DEEUAE)
LTEAHETEEERTTIC. (RIE
NI ETVIROTEEL, HEO
DPLEATYA—EYIUESTLESE
EBHAPTVOTEESIEICHIVEST
{FEELN,
EEOEOQESE L LU EUIEE
EThBFIcAEY B hEET. BiEED
ek FRuBEHhbe T ETL.

B LFOEEEIRSLESSIERS
Fhich, Arvh—olcEahiiEo
ULELESICER LRSS 2TWL
EET.
EifE—EIC2IMIHFLTHST LT,
LbATERYTALRE 2> RRYTIE
EEEUET,

Stickers

(i) Cut along the edges as close as
possible to cut the sticker from the
sheet. Cut out stickers in numbered
order to prevent confusion.

(2) Slightly peel away one end of the
lining and position the sticker on the
body.

3 Slowly remove the remaining lining

while checking sticker position. Do not | 2™ (il

completely remove lining prior to appli-
cation as this may cause unwanted air
bubbles and creases.

PS-55
FEuble— e
Flat clear .. . ) W

O —TOF v ASSE D PELT EFICTRESIE. 75 v
FUR—(PS-55)ERAOSERLFT. Fro/ ARSI ETA
TRAFAFLIRICEELTEE L,

@When depicting a matte finish canvas section, paint the outside
surface of the area with Flat Clear (PS-55). Make sure to mask off
other areas before painting.

e T—+4  *AFyh—EEBIEICR T EE L.

Markings * Apply stickers in numbered order.
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A

48

*AYFSA R, T T R

¥ ST EHSIBSIERIEOLEDS
ARz FECRBECREEL.

*Use ltem 53909 Tamiya LED

Light Unit (sold separately) if installing

LEDs.

@LEDZ 1 RO = H{TLU-01) {53209)

@53909 Tamiya LED Light Unit {TLU-01)

! (LEDR b/ )
! LED stoppers

{R)

2x6mm

Huw T ER
Tapping screw

HLEDS A b (65)
#LED (¢ 5)
\\\
2 HLEDS b (03
HLED (¢3)

2> 6mm
FwE e R
Tapping scraw

#LED (0 5)
FLEDSAF (63) 2
#LED (63)
mmr—7 (B)
Double-sided tape
Ho P o H14,H15
n, BT
/J;EI |

i

Er —7EMaOtricadheT
[EFER T,
¥ Cut double-sided tape into required sizes.

ST

H11, H12

i

mETF—7 (=)
Double-sided tape
(black) i

I
e

X-18
/‘ £IHOZTS w‘"\ €LY

Semi gloss black

'i\}\'nw

(R

FTrA—EFELEMESRF T8
=L FET.
f painting this section, use body calor,

F=IL T ORI Tt
Attaching taillights

4

EET—7 (&)
Double-sided tape
(black) Il'

H16

(RY

{H16}

X-18
TETARTSvY
Semi gloss black

\EmF—7 (8
Double-sided tape

(black)

X1 TS-26
O—Liglkii—  EiF—hRTrk
Chrome silver Pure white

3> 8mm

A TER
Tapping scraw

Z0a kININ—OER Y
Attaching front bumper

{H1Y

»

X-18

EIFOATSvs  sO—Liibi—
Semi gloss black

3 8mm

PUEUHER
Tapping screw

?

*

X1 TS-26
EaF—FR7k
Chrome silver Pure white

H12

~y FSr FOERY {3
TS-17

FIbZ i i—
Gloss aluminum

Headlights

H13
{R»

& : i =5
HLEDSA b (45) Atﬁg?;;; sl
2X6mm #LED (¢ 5) 2X6mm
FwETER ST AR TR,
Tapping screw Tapping screw
{RY
mET—7 (&) mET—7 (&)
Double-sided tape Double-sided tape

(black) |

2 Sm-m
AyETER
Tapping screw

(black)

{(FAFZ3—)

Side mirror

s
AFwh— 4R
Sticker

s

N

MU TOULY
Silicone O-ring

¥
3mmis ) 320U s
Silicone Q-ring

H2

AFwTEY ()
Snap pin (small)

'ilt_l!i“" ) @/ﬁ
!.uu'{‘lahﬁ_‘ Wy = ‘

TS-26
gy E2TF—FTTk
" Pure white

X-11
SA— Ll i—
Chrome silver

AFwFE )
Snap pin (small)

51616 VW Type 2

(T1) Bady (11058722)



p kT W T AT =G R 2T
DFy b EHHE TELHIERED
OP. T4 U IO AT
e b ETEECIEE LD
*Body parts sets without chassis kit
require BX parts from separately sold body
mount extension set (ltem 54604).

OFFART/PIVRT 3 vk (54604)
@®Body mount extension set (54504)

(oY bERFsTo+OMIE
Modifying front body mounts

*PURUET.
*Cut away.

DO00000000 |

b

(R TEORYHIHEE)
Snap pin position

IS

* THS3BBEMIIC
HUET.
“*rAttach snap pins in
3rd hole from the
bottom of the
extensions.

cooococeoocoooal

(UvRFs<o» bOII)
Modifying rear body mounts

7RV FRF D2 FORY 3
Attaching front body mounts

|§
TmAF v T
Snap pin

*[AEISER,

) *Note direction.
emAF vy TEY e
Snap pin [ b ¢)
6mAF vy T

KT AT A FIEEA
WE 2, BIEOTRT

)
AAAAA 50N /4 ()

/ Q-ring (black)

fi

& *EOHETYY
8 MUET.

i‘gl *Cut away.

[yt

o) e

he

o000 O0O0O

*Apply V) as shown .

27 91—\
Sticker .

DY RF 4R OB AT
Attaching rear body mounts 1

(D) 1mzF v T
e &1ap m

BX5.5 (1)

JANT RF 2w A
i LEdA, BiFEORT

/

A RO PIORF S

ImAFvTE>
Snap pin




(@ ="

*FSIBEOIC
RO E g
*Attach snap pins in
3rd heole from the
bottomn of the

ooo

|
|

TS
i a
extensions. I3
io
o

1

[ £ 07 | AN w31
Masking sticker

BET—F (B) wrerrerremreersesaaaaes %2
Double sided tape {black)

LED R i f— rerrarrrannsnrrainannnnan =1
LED stopper

(2BNE)
METAL PARTS BAG

IXBIMF T A ek
‘ AR Tapping screw

2xBmm Ay AR k2

sssvasnsn -
Tapping scraw

©

2xemA v EWIER X6
Tapping scraw

SMMOU s (BB veenvinnniiaxd
Q-ring (black)
3 SO A s %2

Silicone Q-ring

A T () ex1
Snap pin {small)

P GrmAFw FE L K16
. Snap pin
7mm
. e 2F U TEY x4
Snap pin

*ERELG LY., ThLiFR. B
ARET—H—ERABRRETTEL:
FETET, e, ARSI
ACEECTENT HHEEIE. TEOA
BTCENTRIENTEED.

L {EMEIRE O TR B

SER O REOBEMICFOUR
FESZECITEMES. A7 —/b. 8&
% BRE. BEI—F HEELTT
MALETWL, IEANEFRMICREE
EESLEEIVREEE. OEES-
00810-9-1118. MAEZR- (B 23 ¥
THIRALIEEL,

Z T laocFBED

IN— YR ICIZTHE = FE (300
FH+#) EogBlncfEirniE, B5EE
g h—LX—JLUREF BIcES
TEMEESIFWELED

: HERRD

! T422-8610 SpETHEAR BAKS-7 |
CHRRHUAIY ARET—H—ERE
LBBOEDEES)

: mmE 054-283-0003

*TDMRT LGSRV, Fr—Ibid. B
AET—H—EATHU>TENET. B
FnEhE T,

*Ask your local Tamiya dealer for availabil-
ity of the wheels and tires.

Lo« TAMIYA

UrRTr <7 FORRVAFIT 2
Attaching rear body mounts 2

'/1_ S
!
BmmA Sy T,
Snap pin

b
anonool e —

D
Bon

Sononog

AIEROER,
*Attach parts in numbered order (75 (21,

emm Ay FEL
i Snap pin

2

GemAF v FE L,
Snap pin

i
MDA,

DIETERIHE S

Srm0l 25 (8]
7 O-ring (black)

smn Ay A
Snap pin

AT ORI
Attaching body

HRT DS EVReRTr DR
FRHTHUTHUERYET,

srmAFw T ‘/«::"'-
Snap pin T

emn Aty FE
Snap pin

{R7+ DI TR D
Body attachment position
* A>T v TE OB, KT B E P RREICEM
LIRS Y fHFTLREE L,

FrAttach the snap pins ensuring the bedy does not
come in contact with the tires and track surface.

GamAFyTE

Snap pin )

*T T HNATE
BELET,
/" #Pass antenna.

AFw T
Snap pin

FHIVIZT—45 2 247 2(T1)
ANTRT1sEvE

ITEM 51616

JEEHEZO 1094 BB (EO = i
(& AIRS RN TR EN,(

EER
Hif— " reereenannnan
LEDR v /i—(x2)
2x6mm4F v B A E A KT10) e
IxBmamE w E S E A (Bx10) e
Lo = Y R
AF YA RART e rnnses :

=
=
5P.1537 6mmA F 'y T (x15)eerererres ++200M3 +i2 g
£

SP197 R w FE 2 (FxX10, /Jw5) 200/ +5
SP.O56 ThmAF v TE L (x10)e - - e eveeeers 20009 50
OP.574 3mmO U 4 (3 U2 x4}, fli----e- 400FT +=
OP.1604 BX/ S— W (x11.7mmR 7+ T2 (x4) - - 560/ +5

EEEITLT)
6

Ea—-F
19004988
19005859
19808058
19805754
19805701
18495965

50197
50956
51537
53574
54604

AFTER MARKET SERVICE CARD

When purchasing replacement parts, please take or
send this form to your local Tamiya dealer so that the
parts required can be correctly identified. Please note
that specifications, availability and price are subject to
change without notice.

Parts code ITEM 51616
19D04BSE' P R R R R T T H pads
19005865, - & sz me e s vl s a i s s LED Stopper (x2)
19808058+ +2x6mm Tapping Screw (x10)
19805754+« ++ =+ ++3xBmm Tapping Screw (Black) (x10)
19805701+« +=ree SRRt Smm C-Ring (Black) (x2)
19495965 - - v Sticker, Masking Sticker
o e Snap Pin (Small x5, Large x10)
50056 s v rerrvrarrarevvnvnn o Tmm Snap Pin (x10)
G537 e rensrrennrnsanrnennnnes 6mm Snap Pin (x15)
53674 e-r-- e S 3mm O-Ring (Silicone x4), etc.
BABDA . < =ies sersinaiine s BX Parts (x1), 7mm Snap Pin (x4)

ERORICTE SR NERBICE. BESEESRETT, 23R—Ln—d, HAFT—F—LA0 ERZ LT EOBECETL.



GHAS SIS

““ REAR-MOUNTED MOTOR
REAR-WHEEL DRIVE

AFTER MARKET SERVICE CARD

When purchasing Tamiya replacement parts, please t=he or
send this form to your local Tamiya dealer so that the parts
required can be correctly identified and supplied. Please
note that specifications, availability and price are subject to
change without notice.

KUNDENNACHBETREUUNGS-KARTE

Wenn Sie Tamiya-Ersatzieile kaufen méchten, neh Sie
bitte zur U gtzung dieses Fo mit zu Ihrem
ortlichen Fachhandler Bezuglich der Angaben, der
Lagerhaltung der Artikel und der Preise sind Anderungen
vorbehalten

PARTS CODE

10115085 P Parts (Gray)

14305125 Motor Plate (BA21)
19805622 1150 Metal Bearing (BA11 x2)
19805185 850 Metal Bearing (BA13 x2)

10555015 "1 1150 Plastic Bearing (BA12 x10)
19804392 *3 3x10mm Tapping Screw (Black} (BAG x10)
19804159  3x10mm Screw (BA2 x10)

19804285 *1 3x25mm Screw (BAT x2)

12300010 *1 9mm Washer (BA10 x1)

19605853 *1 3xBmm Screw (BA3 x5)

19805629 *2 3x12mm Tapping Screw (BAS x4)

19805976  3x46mm Screw Pin (BA14 x4)

13550027  Sx40mm Shaft (BA15 x1)

13555048  5x21mm Shaft (BA18)

12500016  3xB9mm Threaded Shaft (BB10 x1)

19805382  Smm Ball Connector, Ball Connector Nut (BBE x2, BET x4)

12500024 =1 3x18mm Threaded Shaft (BB12 x1)
12500032 11 3x23mm Threaded Shaft (BB11 x1)
19805756  3x32mm Screw Pin (BBE x4)
10655020 850 Plastic Bearing (BB4 x10)
12805684 *1 3x12mm Socket Screw (BB3 x2)

19805859  3x16mm Screw (BB1 x4)
19805611  5xSmm Ball Connector (BBS x5)
19804237  Gearbox Joint (BB18 x2)
19805502  Front Wheel Axle (BB20 x2)
19805503  Drive Shaft (BB17 x2)

19805826 Front Coil Spring (BC14 x2)

19805676 Rear Coil Spring (BC13 x4)

18805557 4mm Flange Lock Nut (BCY x4}

19805548  Piston Rod (BC15 x2j

18804394  2.6x10mm Binding Screw (BC2 x5)

19805575 3x18mm Tapping Screw (BC3 x2)

18805945 3x18mm Step Tapping Screw (BCE x2)
19805836 3xBmm Screw [BC1 x2)

19805886 Mount Screw (BC11 x2)

19805887  3xBmm Countersunk Head Tapping Screw (BCS x10)
13455035 Antenna Holder (BC12)

18095003  Antenna Pipe

11051904  Chassis Set Instructions

50038 Tool Set (Box Wrench, 1.5/2.5mm Hex Wrench,BAS x4)
50171 Heat Resistant Double-Sided Tape (x5)

50356 20T, 217 Pinion Gear (BAZ20, etc.)

50573 2x8mm Tapping Screw (BAT7 x10)

50575 2.6x10mm Tapping Screw (BC4 x5)

50576 3mm Grub Screw (BAS x10)

50578 3x10mm Countersunk Head Tapping Screw (BAS x10)
50579 3x10mm Step Screw (BB2 x5)

50582 "1 3x14mm Step Tapping Screw (BCT x5)

50583 3x15mm Tapping Screw (BA4 x10)

50586 3mm Washer (BCS x15)

50592 5mm Ball Connectar (BB6 x10)

50594 2x10mm Shaft (BC10 x10)

50595 Nylon Band w/Metal Hook {x10)

SERVICE APRES-VENTE

LISTE DE PIECES DETACHEES

Afin de vous permetire de vous procurer des piéces de rechange

Tamiya, amenez cefie Este 3 votre point de vente Tamiya qui ne

manquera pas de vous renseigner. Veullez noter que les caractén-

stiques, disponibilits et prix peuvent changer sans avis préalable.

50596 Smm Adjuster (BB13 x€)

50797 5mm Adjuster (Short] (BB14 x8)

50823 Rear Whesi Axie (BB19 x2)

50875 5mm Ball Connector [BB15 x8)

50882 King Pin (BB x4)

51008 Bevel Gear Set (BA17 x2, BA18 x3, BA19 x1)

51391 C Parts (Black) (x2)

51393 F Parts (Black)

51432 A Parts, Chassis Frame (Black)

51433 B Paris (Black)

51434 D Parts ({Black)

51435 E Parts (Black)

51437 Urethane Bumper

51537 "1 6mm Snap Pin (BB21 x15)

53351 Aluminum Reinforced Tape

53689 540-J Motor

54277 Gear Set

84195 3mm O-Ring (Black) (BB16 x10)

87099 Cera-Grease HG

"1 Requires 2 sets for one model.

2 Reruires 3 sets for one model.

3 Requires 4 sets for one model.
Part designs and colors may vary according to product.
Please contact your local Tamiya dealer for availability.

For use in Japan only!
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PE{IEEw

UABESESOTHAE
BEEOILABEOESEICTOUAFESEITTEMNES,
Air—ib, H&3, S8R5, FRI—F HEELHTTHRALE
T EAAFEICOISEEESESIEILLLE OES
=-00810-91118. MAE S &) 2P TERACLTL

1 (R ImOTHEE

NR=—UESIINATHIITFHE C00H+H) ETABL:
EHNR,. SEERER—LR—JLUKSSIBICEETE
NEEBIVELET

I(EEvAH—-trOTHBE

FEIVAH—-FECHEDESS. fi2RCcEESREAEOOE
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2= 054-283-0003
: ®m03-3899-3765 (=E amE
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ABERALE A [K2) o verrrreraratnnitiiniia it 160/ 19805636
e ar 8 = 5ol 7 ) LR R S RS Al R R R R bR 2308 - 19805886
3xBeilll 2 v /T ERXIQ)ervevvermemmenmennccacacnaenns 2508 ¥ 19805887
ET L ek SR L e O e i it A et b 120 %= - 13455035
T TN T Z?OH s 16095003
D B e 600 i - 11051904

COEICEEROBEOQISOORCAAT NV, T3 N—YHERThTVET,
HECOBLESH FRRYEHHAAEZI—F—EATERVROTEL,

;a@mE R ST = FEI-F
WW W Feiimiy . com SP.38 +FEL v F AEML Y F(1.5mm, 2.5mm). 3am-f E & (x4) 200/ +iv E 50038

SP171 BRI T — 7 v rrrrrrrrrinratiaiiaiiiiian 300 118 B 50171
AT A2 113 2019 FA M BIF 0T, RS L OB EL M b E T SP.356 20TE ZA W H A il oo rerrrie i 350 115 ® 50356
S T ACBEL Tl A S I R R R I TR E L N DR LA T I T) SP.573 2x8m&R v £ TE A0} e verreenneee +-+100f +i ® 50573

SP.575 2.6x10mm43 v kT tZ(xS,‘l + 100 1iE B 50575

o SP.576 3x3mA ERI(x10): Peereeens -+200/ 1 ® 50576

R . SO SP.578 3x10mM4 ¥ £ 7 E X (x10)- - - 100f + B 50578
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